Assembly Instruction
2697-01: Drawer Dresser

Thank you for purchasing this quality product. Be sure to check all packing materials carefully
for small parts that may have come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly,

Atftach legs by boits.

Code Hardware QTyY
A |Allen Key 4x74x29mm ﬁ 1Pc

B |[Bolt 1/4'x11.5x50mm = | 8Pcs

C [Spring Washer 1/4"x11x2mm @ 8Pcs

D |Flat Washer 1/4"x18x2mm (@ -| 8Pcs




Assembly Instruction

2697-02: Photo Mirror

Thank you for purchasing this quality product. Be sure to check all packing materials carefully
for small parts that may have come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

Attach support bars to Mirror
and Dresser by Bolis.

Code Hardware QTY
A |Allen Key 4x74x29mm eﬂ 1Pc
B [Bolt 1/4'x11.5x38mm | 8Pcs
C |Spring Washer 1/4"x11x2mm @ 8Pcs
D |Flat Washer 1/4"x18x2mm ¢2) | 8Pcs




Assembly Instruction
2697-11: Chest

Thank you for purchasing this quality product. Be sure to check all packing materials carefully
for small paris that may have come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These
paris are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

Attach legs by bolts.

Code Hardware QTY

A |Allen Key 4x74x29mm A 1pe

B [Bolt 1/4"x11.5x50mm | 8Pcs

C |Spring Washer 1/ "x11x2mm@ 8Pcs

D [Flat Washer 1/4"x18x2mm (@& | 8 Pcs




‘sBa) poddns yoene 10U op s|d :SION
‘YUBaUISpuUn Jun sjpun ing ‘sba) poddns ® siejs ay) ssodwon

894 9
$9d ¥ ﬁ [8MO(Q UBPOOAA
Sod ¥ @ WILIEXGLX, /| JOUSEAA 1B|

UUDE, 8. Maiog

Sody|  @uwzXLix,p/L Jeusem Buudg

o O | Q| W

$ody| A wwosxg LIXs/L dog

od L R WWEZXy/ Xy Aoy uslly| v
ALD IempIeH apon

G d4l1S ¥ 4318

‘sjiel apis ey Buen ‘g4 pue g 0} Buipjow 1s0d yoeny Woeq wol |sued pleoqpesH au} 0} swelj B Xi4

€ d3.1S ¢ d318

‘Alqwiesse sy Buunp pabewep jou aie sped sy} ainsul pue Anful jeuosiad Jusasid 0] 18p10 U papuswiligoa! ale a|doad om] ‘aic)eiey]
"Aneay pue ewosiaquino ate sued asey] 'ssedoid Ajquwesse ay} Buipe)s alogeqg Ajjnjaied suoionnsul e pesl asesld ‘uonned,.,.,

uswdiys Buunp uopes sy} apisul
8s00| 8Woo aaey Aew ey} sped jjews 1oy Ainjeled sjeusiew Bupioed jje 3osyo 01 ains ag ‘jonpoid Ajenb siyp Buiseyoind o) nod yueyy

PIeOQIO0] pag 1S0d 9/F 10 €/¢ *4.8/4.L1-269C
uoinonJisu] Ajquiassy




Assembly Instruction
2697-35: Entertainment

Thank you for purchasing this guality product. Be sure fo check all packing materiails carefully
for small parts that may have come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These
paris are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

STEP 1 STEP 2

Attach legs by bolts. Unfix the removable shelf .
Note:The shelf is fixed for shipping.If you like to
change the direction, please foliow from step 2.

STEP 3

Put removable shelf in vertical along with
metal track.

Code Hardware QTYy

A |Allen Key 4x74x29mm &1 1Pc
Bolt 1/4"x11.5x50mm o 8Pcs
Spring Washer 1/4"x11x2mm@ | 8Pcs
Flat Washer 1/4"x18x2mm (@ 8Pcs

TiO|w




Assembly Instruction
2697-36: Nightstand

Thank you for purchasing this quality product. Be sure to check all packing materials carefully
for small parts that may have come loose inside the carton during shipment.

“**Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

Aftach legs by bolts.

Code Hardware QTY

A |Allen Key 4x74x29mm %] 1Pc

B |Bolt 1/4"x11.5x50mm < | 8Pcs

C |Spring Washer 1/4"x11x2mm @| 8Pcs

D |Flat Washer 1/4"x18x2mm (@) | 8Pcs




Assembly Instruction
2697-37. Day Bed Bookcase(Top & Side)

Thank you for purchasing this quality product. Be sure to check all packing materials carefully
for small parts that may have come loose inside the carton during shipment.

“**Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

STEP 1 STEP 2

57

VA

Hang the side rails and back panel together. Attach side pier&panel to both ends from back.
Note: Please do not compose slats and

support Legs.

STEP 3 STEP 4

Put top pier on side pier and panel. Attach metal bracket in the middle of back panel
and bottom of top pier.



Assembly Instruction
2697-37. Day Bed Bookcase(Top & Side)

Thank you for purchasing this quality product. Be sure to check all packing materials carefuily
for small parts that may have come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

STEP 5 STEP 6

Put trundle unit undernearth.
Note: Please do not attach support legs.

Code Hardware QTY
A |Allen ey ax74x29mm | 1pc

b‘ B [Bolt 1/4"x11.5x32mm g/ 10Pcs
g C  [Spring Washer 1/4"x11x2mm @) | 10Pcs
5 _ D [Flat Washer 1/4"x18x2mm 10 Pcs
E  |Metal Braket 41 1Pcs
F o [Screw#6*16mm 2 Pcs

G |Screw :8*30mm 6 Pcs




Assembly Instruction
2697-39: Day Bed Ends

Thank you for purchasing this quality product. Be sure to check all packing materiais carefully
for small parts that may have come loose inside the carton during shipment.

**Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent perscnal injury and insure the parts are not damaged during the assembly.

STEP 1 STEP 2

Hang the side rails and back panel together. Compose the slats & support legs.

Code Hardware QTyY

A |Screw :8*30mm 6 Pcs




Assembly Instruction
2697-44: Desk

Thank you for purchasing this quality product. Be sure {o check all packing materials carefully
for small parts that may have come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

STEP 1 STEP 2

Put out the drawers. Attach the leg to the desk top from one side,
fasten bottom rail to leg by screw.

STEP 4

Connect the bottom rail with legs by boits. Put in the drawers.
Note: Do not tighten ail screws and bolts
until the bottom rail is fully assembly.



Assembly Instruction
2697-44. Desk

Thank you for purchasing this guality product. Be sure to check all packing materials carefully
for small parts that may have come loose inside the carton during shipment.

***Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order {o
prevent personal injury and insure the paris are not damaged during the assembly.

STEP 5

Code Hardware QTY
A |Allen Key 4x74x29mm 1| 1 Pc
B |Bolt 1/4"x11.5x38mm @/ 11 Pes
C |Spring Washer 1/4"x1 1x2mm@ 11Pcs
D |Flat Washer 1/4"x18x2mm 11 Pcs
E |Screw :8*38mm 2Pcs
F |Metal Bracket 2 Pcs
G {Bolt 1/4"x15x19mm 4 Pcs




‘sBa| poddns yoeye jou op 8ses|d ‘SI0N

‘sBa) poddns @ sieis oy} esodwon

"yuesulapun jun sjpuni} ind

S0d 9| grumss> WWQOE,8: Malog| 4
894 ¥ ﬁ [@MO(] USpoop! 3
$0d 8 @ WLZXRLX P/ Jauseppield| d
$0.8 @wwexiix.pr) Jsysem Buuds) O
8548 x WZexg' LiXp/L lodp 8
di| ” wwpzxy/xy Aoy usiy| v
ALD SIeMpIEH 3poY v d44iS
Yoy Jo Wbu seye
Joid apis Ind NoA usuM SIOIOM ST )| [BION
‘s|iel apis ayy bueH ‘jeued pue Jaid apis uo Jaid doy yoeny ‘Jaued pue soid opis Uo jBued ¥oBg XI4
v
£ d3.1S ¢ d3ls | 4318

-Aiquissse ay; Suuinp pabewep jou aie sied sy} ainsul pue Anful jeuosiad jusaaid o} Joplo U] papuswwiodsl ale ajdoad om} ‘aiojR1ey}
"AnBaY pue swosisqung ale sped asay) 'ss8004d Ajquesse sy} Buibels a10aq Ajjnialed suolonlisul [je pesl ases|d uopnen,.,.,

uswidiys Buunp uopes syy apisul

2S00| W00 aARY Aew jeu; sped jlews Joj Ajjnjales sieusiew Bupioed jie 3oauo 0} ains ag onpold Alenb sty Buiseyaind o) nok syuey L

PIBOQI00 ] 8SBON00d Off 10 €/€ -4.9/49%-L69¢C

uononssul] Ajlquiassy



New CMSMOGW
HOLLAND HOUSE

Assembly Instructions
2697/2699/Red/Blue/Green-84: Storage Trundle Unit

Thank you for purchasing this quality product. Be sure to check ail packing materials carefully
for small parts that may have come loose inside the carton during shipment.

#=*Caution: Please read all instructions carefully before starting the assembly process. These
parts are cumbersome and heavy. Therefore, two people are recommended in order to
prevent personal injury and insure the parts are not damaged during the assembly.

STEP 1 STEP 2
Attach the two bottom Assemble the front

panel by metal plate, and & back panels, and
attach the casters to the attach the side

bottom of the storage panels as shown.
trundle unit by screws.

STEP 3
Turmn the frundie
upside down and
assemble the cleats.

Assembly Compieted

Step | Code Hardware List QTY
1 A |Screw #8*12mm -«{3|36Pcs
1 E |Caster 58 x 40 x 64mm &3] 7Pcs
1 F  |Metal plate 70*40"2mn<3| 2Pcs
2 B {Bolt§ 1/4"x20 x 2" «”| 8Pcs
2 D |Allen Key 4x74x29mm.~"1| 1Pc
3 C |Screw #8*30mm -« 4pcs




